IN—Y )Rk
PARTS LIST

LD > 1)—X
LD Series

SEIKO SEWING MACHINE CO.LTD.






EP
CONTENTS

T L I = 1 L -~
ARM SHAFT, UPPER FEED DRIVING, NEEDLE BAR group

*ﬁﬁm\ *q&ii(fﬁ%*ﬁfﬁﬁt ........................................
LIFTING ROCK SHAFT, FOOT LIFTER group

o e T N N
NEEDLE THREAD TENSION group

AYR FAR . HAAERE(R  rvrrernrrararnarararaiaaraaaaaaas
BED PLATE, OILING group

TEh. FaEYURBER 2 rerersessesasscncnatassasssssassasnannnns
BED SHAFT, FEED DRIVING group

P S -1 I~ 1 -3
LOOPER, SPREADER group

M BREIFEIRE 000 srereerersarassesaassssasassasaas
OIL TANK, KNEE LIFTER group

S I L . T~
BELT GUARD

ﬁ@ﬁfﬁiil'ﬁ (FL) = ssesssssssssssssssssssssssssansnnnnnns
FOOT AIR LIFTER (MODLE LD-FL)

FBEBIERE 000 seeeersrsaassssssssssaasassssrrsaaaianns
ACCESSORIES
BRI BRUS — R, ceeerrrrasaaaaattaaaiaaa i aaananns

SPECIFIC PARTS, GAUGE PARTS

T—S— A (R)  erereresessarasasasassasasasanansananaes
PULLER MECHANISM (MODLE LD-R)




L. ExXY. EHEETR
ARM SHAFT, UPPER FEED DRIVING, NEEDLE BAR group

12

A




Lo, ExY., EHEER

ARM SHAFT, UPPER FEED DRIVING, NEEDLE BAR group

xn o = o) ‘T‘ =2 %

HEES T | AR 2% DESCRIPTION
No [ PARTS No N :’:I QTY
i 20066 x | x| 1 | £ ARM SHAFT
2 20067 * | ok 1 i e N COVER HINGE (UPPER)
3 6042 * | ok 1 LTEmEBOHRL SCREW 5/16X24 L=9
4 6047 * | x| 1 | J—y—3LAL SCREW SM5/16X24
5 20070 x| x| 1 [ 9529 FE—2avhli NEEDLE BAR CRANK
6 10522 * [ % 1 A FNIX(3)] SCREW 6. 75X24 =14
7 10521 * [ % 1 Lk (A SCREW 6. 75X24 =20
8 20069 * [ x 1 | LEART7 Y 25 (& ARM SHAFT BEARING (FRONT)
9 10764 * | x| 1 | #BU520EVIE®) SCREW (B) 6.75X24 L=4.5
10 10524 * [ % 1 HEISUIEVIEW SCREW (A) 6.75X24 L=6.5
11 20106 * | x| 1 | #EHSUIEY NEEDLE BAR CONNECTING CRANK STUD
12 11068 * | x| 1 | #EISVIEVTAF— LINER
13 10726 * | x| 1 | #EISUIEVER OIL WICK 6x6x45
14 20105-A | * | * 2 HEISORTY LY NEEDLE BAR CONNECTING LINK BEARING
15 20104 * [ % 1 sEISVY NEEDLE BAR CONNECTING CRANK
16 20068 * [ x 1| EEFEAZIL ARM SHAFT BUSHING (MIDLE)
17 20074 x| x| 2 | Ex—Lg TRLE— VINYL TUBE HOLDER
18 20077 * | ok 1 YAy FRhiEhS— COLLAR
19 10581 * | ok 2 YAy FirhiEhS—HhC SCREW 7/32X32 L=1
20 20075 * | x| 1 | EEYHLEE UPPER FEED DRIVING FLANGE
21 20076 * | x| 1 | B&EHL) ADJUSTING DISC (UPPER)
22 11093 * | % | 1 | FYALEELEWR Nk SCREW 3/16X32 L=10.5
23 11094 * | * 1 | Z2YHLEELEB) Fi SCREW 3/16X32 L=10.5
24 11090 x| x| 1 | EYHL FEED DRIVING CAM W/PIN
25 11095 * | x| 1 | WLGAER ECCENTRIC FRICTION GIB
26 11096 * | x| 2 | WAFAERLE SCREW 3/16X40 L=11
27 11097 * | % 2 EYHLEESAF— SCREW PACKING (BRASS)
28 2067 * | x| 2 | WLAERRDRL SET SCREW 11/64X40 L=6
29 11099 * | x| 1T [RLYUVIRTYDT ADJUSTING DISC SPRING
30 11100 * [ % 1 wWLY VY SPRING PRESSER COLLAR
31 10566 * | % 2 LY VYL SCREW 1/4X32 L=5.5
32 10576 * | x| 1 | T—U—1EQ) A% SCREW 15/64X28 L=21
33 10579 * | x| 1 | F7—1)—1k®) Tk SCREW 15/64X28 L=20
34 11031 * | ok 1 LEERTY T ARM SHAFT BEARING
35 20078 * | % 1 ERNLRT—1)— CONNECTING BELT PULLEY
36 10574 * | x| 2 | F—y—yvy PULLEY SPRING FLANGE
37 10612 * | x| 2 | ERJLRT—1—1E SCREW 1/4X32 L=10.5
38 20079 * [ % 1 BAIUIR)L R ARM SHAFT CONNECTING BELT
39 20093C * | ok 1 &Yooy FER) UPPER DRIVING CONNECTION COMPLETE
40 20093 * | x| 1 [ EEYyOy R UPPER NEEDLE BAR ROCK FRAME DRIVING CONNECTION
41 20284 * | x| 1 | E¥EYoy FEYRL HINGE STUD
42 8105 * | ok 1 EFEYoy FE RLEFY b NUT 9/32X28
43 20094 * | % 1 EiE ROCK FRAME SHAFT CRANK
44 10754 * | x| 1 | EEESRLC SCREW 6. 75X24 L=16
45 20091 * | x| 1 | E¥XYE NEEDLE BAR ROCK FRAME CRANK SHAFT
46 20092 * | ok 2 EREYEASL BUSHING
47 20096 * | % 1 AEEY NEEDLE BAR ROCK FRAME SLIDE BLOCK STUD
48 20095 x| x| 1 | AF NEEDLE BAR ROCK FRAME SLIDE BLOCK
49 13085 x| x| 1 | AEEULE SCREW 13/64X32 L=4.3
50 20143 * | % 1 KiklEraiAg1a L REGULATING SCREW
51 20142 * | % 1 KiRlERZTE Y REGULATING PIN
52 20141 * | x [ 1 | BABEKIRER PRESSER BAR FLAT SPRING
53 12383 * | x| 1 | GHEABNE R LRTY LY LOCKING PLUNGER SPRING
54 20164 * | % 1 SHERETE vl OIL CONTROL SCREW
55 20162 * | % 1 AVE D OIL SEAL PACKING
56 20161 * | x| 1 | AR OIL LEVEL INDICATOR
57 20163 * | x| 1 | RBEAR PRESSER PLATE
58 11044 * [ % 4 | HEBZ R SCREW 1/8X40 L=9
59 20110 * | % 2 fELEIILE OILING FELT
60 20111 * | x| 1 | Z2z)LBZ (L) FELT HOLDER (UPPER)
61 10597 x| x| 1 | 2z iR IE SCREW 1/8X40 L=3.3
62 20107 * [ % 1 stiEfmE NEEDLE BAR CONNECTING STUD
63 10726 * | % 1 SR =S OIL WICK 6x6 L=50
64 10532 * | x| 2 | #HEEEHLL SCREW 5/32X40 L=9
65 20112 * | x| 1 | 2z RBZ(F) FELT HOLDER (LOWER)
66 20101 * [ - 1 &t (— A& A) NEEDLE BAR
66 20500 = x| 1| #HE(CAREA) NEEDLE BAR
67 10535 * | ok [1-2 ik (— - ZKE$F) SCREW 3. 4X36 L=4.5
67 8103 - | = | 3 | &L(=ZREtUL) SCREW 11/64X40 L=3.5
68 20115 * [ x| 1-2| & (DVX59. #22) NEEDLE DVx59 #22
69 20108 * | ok 1 LHRXT NEEDLE THREAD GUIDE
70 8042 * | x| 1 | EARFL SCREW 11/64X40 L=5
! 6025 * | ok [ 1 | RIRZEHRLE SCREW 11/64X40 L=12
12 11875 * [ % 1 ELEEY NEEDLE BAR ROCK FRAME STRAIGHT STUD
73 10525 * | % 1 #HELTEEVIE SCREW 6. 75X24 =9
74 20100 (-8 MODEL| 1 | #ti#E+4& (8HY) NEEDLE BAR ROCK FRAME (TYPE 8)
74 21132 (-7, MODEL| 1 | #t#ELX& (TR NEEDLE BAR ROCK FRAME (TYPE 7)
75 20113 * | % 1 A 7—IL POSITION BRACKET
76 10532 * | % 2 A 7r—I)Lik SCREW 5/32X40 L=9
77 20109 * | ok [ 1 | #HELERE THREAD GUIDE
78 10685 * | x| 2 | L ERENE SCREW 3. 4X36 L=6.5
79 20085C * | ok 1 T—1)— 8 PULLEY COMPLETE
80 20085 * [ % 1 T—1)— PULLEY
81 10634 x| x| 1 [ FEYHAIAEY FEED DRIVING CAM PIN
82 20075C [ * [ x| 1 | EEYHLEE. FEYHLGED) FEED DRIVING FLANGE COMPLETE

-2 -




W, 2 EIFHEERR
LIFTING ROCK SHAFT, FOOT LIFTER group




HEEh, 2 EITHERR
LIFTING ROCK SHAFT, FOOT LIFTER group

BRES

- =21

8%

[ee]
o m DESCRIPTION
No | PARTS No @ |~ QTY
1 10577 x| x| 1T [BRWLAC SCREW 6. 75X24 L=11
2 6025 * | x| 1 [BLkHl SCREW 11/64X40 L=12
3 20190 * [ x| 1 | #WARFYH CAP NUT
4 20191 * [ x| 1 | RFYFTyIv— SPRING WASHER
5 20189 * | % | 1 |B—J#HZ WIRE ROPE CLASP
6 20175 * [ x| 1 |#HAETFS FOOT LIFTER LEVER
7 20176 * [ x| 1 |#WREFBA BRACKET
8 10754 x| | 1 | #HALFBAEMALL SCREW 6. 75X24 L=16
9 20179 * | x| 2 | BEARTYLY NEEDLE BEARING
10 20180 * | x| 1 | BE—)L OIL SEAL
11 20177 x| x| 1 [WREFSE FOOT LIFTER LEVER SHAFT
12 4839 x| ok [ 2 |EREELE AR E RING
13 20151 * | x| 1 | EREEHNT— COLLAR
14 2067 * | [ 1 [EREHS—IE SET SCREW 11/64X40 L=6
15 20181 * | x| 1| 5EfEE FOOT LIFTER LEVER ROD
16 20184 * | x| 1 |5]&E/NR FOOT LIFTER LEVER SPRING
17 20144 * | ok [ 1 | A EIFER FOOT LIFTER BELL CRANK
18 20146 * [ x| 1 | EREEAL HINGE SCREW 6. 75X24
19 20149 * [ x| 1 | HZBAEERRAL HINGE SCREW 1/4X32
20 20183 * | k| 1 [HZEFRXbysR— FOOT LIFTER LIFTING LINK
21 10571 * | % | 1 | Rbyi—hl SCREW 6. 75X24 L=20
22 10636 * | x| 1 | RAbynNR—Fv b NUT 6. 75X24
23 20121 * [k | 1 | R PRESSER BAR
24 10538 * | k| 1 [#HREBEASL PRESSER BAR BUSHING (UPPER)
25 10522 * [k | 1 | #RBEAZILLE SCREW 6. 75X24 L=14
26 10543 * | x| 1 | ZENE PRESSER BAR POSITION GUIDE
27 10522 * | x| 1 | ZERELE SCREW 6. 75X24 L=14
28 10541 * | k| 1 [RREBER POSITION GUIDE BRACKET
29 10532 * [k | 1 | BABEEAMRL SCREW 5/32X40 L=9.0
30 20122 x [ x| 1 | #HxBAE PRESSER BAR LIFTING BRACKET
31 10545 * | [ 1 [HEBEEHal SCREW 11/64X32 L=14
32 20148 x| x| 1 (IS ERE VR LIFTING PIN
33 13360 * [k | 1 | #RBlEEYLY PRESSER BAR SPRING BRACKET
34 13365 * | [ 1 [HWEBREY TR SCREW M4X0.7 L=9
35 20120 * | x| 1 [#HREFLAN— PRESSER BAR LIFTING LEVER
36 10660 * | x| 1 | LNA—EvRL LIFTING LEVER SCREW 4. 5X32
37 10539-A | * [ x| 1 [#AZBETAZIL PRESSER BAR BUSHING (LOWER)
38 10761 x| k[ 1 [HWEBTALILIE SCREW 6. 75X24 L=11
39 20130 |-8 MODEL| 1 |#4MEZ LIFTING PRESSER FOOT
40 15055 x| x| 1 [HMBEZ#ERL SCREW 11/64X32 L=9
41 20062 * | - 1 | 7—LtEHAN— ARM SIDE COVER
42 8111 x [ - | 2 | 7T—LEHN—L SCREW 1/8X44 L=3.6
43 10514 * [ - | 2 |1EEARIL LIFTING ROCK SHAFT BUSHING
44 19425 * [ - 1| 1&EH LIFTING ROCK SHAFT
45 16709 * | - 1 [#EE >Rl SCREW 1/4X28
46 19516 x| - 1 [##E R LCFY NUT 1/4X28
47 20125 * | - 1| < DF&ERE (K) LIFTING BELL CRANK LINK
48 20123 * | - 1 [ <oF LIFTING BELL CRANK
49 18417 * | - 1 [<DFL SCREW 4.5X32 L=8
50 20124 * | - 1| < DF&EHE () PRESSER BAR CONNECTING LINK
51 20133 * | - 1| R ARG OIL WICK 6X6 L=350
52 20128 * | - 1 | ATV ITHEZITIR EXTENSION STOPPER
53 10650 * | - | 2 | RTYUTEZITIRIE SCREW 3. 4X36 L=6
54 20127 x| - 1 |FHARTY VT8 PRESSER BAR EXTENSION
55 10554 x| - T [HRARTYYT VIBRATING PRESSER BAR SPRING
56 20126 * [ - 1T [ PEAE VIBRATING PRESSER BAR
57 20132 * | - 1| R RN R VIBRATING PRESSER BAR GUIDE
58 10650 x| - | 2 | PEZHERALERLE SCREW 3. 4X36 L=6
59 20129 |-8,MODEL| 1 |#H# Xz VIBRATING PRESSER FOOT
60 10662 * | - 1| Rz L SCREW 5/32X40 L=6.5
61 20136 * | - 1 | EFhLEREE LIFTING ECCENTRIC CONNECTING CRANK
62 10754 * | - 1| ETFhLEREFHRL SCREW 6. 75X24 L=16
63 10775 * | - 1 | BEHEOy KRR L SCREW 7/32X32
64 10703 * | - 1 | LE#ERY FBR LTy v— ARM CAP SCREW WASHER
65 10774 * | - 1 | &Ry kR4 7 LIFTING ECCENTRIC CONNECTION COLLAR
66 20072 * | - 1| EEHRy K LIFTING ECCENTRIC CONNECTION
67 10776 * | - 1| BEHEOy RiRF v WING NUT
68 20073 * | - 1 | L&Y FR7Y 2T NEEDLE BEARING
69 20071 * | - 1 |2 ETHL LIFTING ECCENTRIC
10 10566 * | - | 2 (WA ETFALILE SCREW 1/4X32 L=5.5
71 10728 L 1 | &8 E V4 Ll OIL WICK 6X6 L=20
12 | 20504-04 T [ A4V A—A—F FINGER GUARD
13 20195 1 [ A4V A—A—FKLk SCREW 11/64X32 L=14
74 11142 [-8,MODEL| 2 | 24 Vv HA—HA—FT v v— FINGER GUARD WASHER
75 20196 1 | A4V A—A—FrH5— FINGER GUARD COLLAR
16 201706 1 | A4V A—FH—FF vy b NUT 11/64X32




ER#FAFE Y FBER
NEEDLE THREAD TENSION group

1

N




ER#FAFE Y FEZK

NEEDLE THREAD TENSION group

pod =] = o) N = 3
MEES T | AR 2% DESCRIPTION
No | PARTS No n $ QTY
1 20050 * | % T | ERRE#E THREAD GUIDE (ARM TOP)
2 50154 * [ 1| ERkEEry NUT (LARGE)
3 20040 * [k 1| EXYREOEA NEEDLE BAR ROCK FRAME REGULATING STUD CAP
4 8009 * [ 1 | EXYRHOEAL SCREW  SM15/64x28 L=7
5 20039 * | % 1 [EZEYRHRT) 2T NEEDLE BAR ROCK FRAME REGULATING STUD SPRING
6 8103 * [ 1 | EXYRHEL TSy bk SCREW 11/64X40 L=3.5
7 20038 * [k 1 | EXYRHEL TS5 b NEEDLE BAR ROCK FRAME REGULATING STUD SLEEVE
8 20037 * | ok T | EXYREHE> NEEDLE BAR ROCK FRAME REGULATING STUD
9 20171 * | % 1 | 7—LT LB RUBBER PLUG (B)
11 20172 * | ok 1 | 7—LT L0 RUBBER PLUG (C)
12 20017 * [k [ =2 VA ARM TOP GASKET
13 15007 * | x| 4 | EiRiE SCREW 9/64X40 L=10.0
14 20016 * | % 1 | £ ARM TOP COVER
15 20171 * | ok 1 | 7—LT LB RUBBER PLUG (B)
16 15038 * | ok T [@EHRR by TIL FACE PLATE RUBBER
17 20004 * [ 1| &R FACE PLATE
18 20008 * | % 1 | EikiEta btk SET PLATE
19 20007 * | ok 1 | \Ei#kidta FACE PLATE SPRING
20 11044 * [ x| 2 | EtRIEHERC SCREW 1/8X40 L=8.5
21 20011 x| x| 2 [ERZFEVRL HINGE PIN SCREW 15/64X28 L=20
22 8101-10 | * | * 2 |EHRZEVILE SCREW 11/64X40 L=11
23 20005 * | ok 1 |EREE HOLDER FOR FACE PLATE
24 8040 * [ x| 2 |EHREAELE SCREW 9/64X40 L=8
25 20054 * | % 1| FaKH(E) THREAD GUIDE (UPPER)
26 6031-01 | * | * 2 | TRAB(E)LE SCREW 11/64X40 L=9
27 20170 * | ok 1 | 7—LTLEWR) RUBBER PLUG (A)
28 20055 * | * 1| T8 (4) THREAD GUIDE (MIDDLE)
29 6031-01 [ * [ * [ 2 | FHRA# ()L SCREW 11/64X40 L=8
30 20056 * | * 1| READN— THREAD GUIDE COVER
31 8040 * | x| 4 |4RFIE SCREW 9/64X40 L=8
32 8064 3| 2| *x | EWEAFER SCREW 11/64X40 L=4
33 20030 * [ x| 2 | RPDHDHEZ BRACKET
34 8044 * | * 3 [ R DHHEFIE SCREW 1/8X44 1=6.0
35 20026 * [ 1| kP DO TENSION RELEASE ROD
36 4514 * | k[ 2[R HDHERIE A B POST LIMIT WASHER
37 20027 * [ 1 | k50T —/—E> TAPERED PIN
38 37283 * | % 2 [Nz Hh5—I1k SCREW M4X0.7 L=3
39 20036 * | % T | N\ BZHS— COLLAR
40 20035 * | ok 1T [RYRTYLY SPRING
41 20033 * [ 1 | RPEHBER by/i— ROD LEVER STOPPER
42 20034 * | * T [BRMyR—LE SCREW 1/8X44 L=8
43 20032 * | ok 1 [BREZvy Rl STUD
44 20031 * | ok 1 |2 E5H5 TENSION RELEASE ROD LEVER
45 13323 * [ 1 [ RPEHBEERRL HINGE SCREW 13/64X32
46 20018C * | % 1| ERFEF D) TOP TENSION COMPLETE
47 150326 1 2] * | RFAFHE TENSION SCREW STUD
48 20019 2 |1 4| * |FA¥FD TENSION DISC
49 20020 112 % |A—MD TENSION RELEASE WASHER
50 20024 11 2 * | BEBERT) T (K&RA) RELEASE SPRING (THICK)
51 143657 T2 * |@&BRT)ITEE WASHER
52 20021 T2 * | RAFFY A TENSION THUMB NUT (A)
53 153672 112 * | RAFFY B TENSION THUMB NUT (B)
o4 20029 112 * | RPHHE Y TENSION RELEASING PIN
55 20025 T 2| * | REFHERE THREAD GUIDE
56 20052 * | ok 1 | 7—LEREN(Q2) NEEDLE THREAD GUIDE (2)
57 16287 * | ok 1 | 7—LLEREES WASHER
58 20048 * | * 1 | 7—LERE Q) 1L SCREW 7/32X32 L=9.5
59 20051 * | ok 1 | 7—LEREMD NEEDLE THREAD GUIDE (1)
60 16287 * | ok 1 | 7—LERBIES WASHER
61 20048 * | ok 1 | 7—LERE0)LE SCREW 7/32X32 L=9.5
62 11097 * | x 2 | ERZEVRLIMFT— SCREW PACKING (BRASS)
63 20009 * | ok 1 | ERERZTEY PIN
64 10677 * [ 1T [Py or— WASHER




Ny R EfR. fREEERER
BED PLATE,OILING group




Ny K ER, famEEE R

BED PLATE , OILING group

n o = o) N =¥

MEES T AR 2% DESCRIPTION
No | PARTS No - $ QTY
1 20206 * [ * 2 [EAN—NvyF2B) BED PLATE GASKET (B)
2 20205 * [ [ = PACSYASVE () BED PLATE GASKET (A)
3 20204 * | % 1T [Ny bEAN— BED PLATE
3 20501 - | * 1 | Ry kEHN—, 1-1/27 (40mm) LA E BED PLATE  (27)
4 12418 * | % 6 | Ny kFLEAHN—IE SCREW 13/64X32 L=9
5 20275 |-8,MODEL| 1 | &t#k (-8%) THROAT PLATE (TYPE 8)
5 21108 |7, MODEL| 1 | &t#k (-7%3Y) THROAT PLATE (TYPE 7)
6 20276 * | * [ 3 [&HRLE SCREW 3/16X30 L=7
1 20207 * | % 1 [ELIK BED SLIDE PLATE
7 20502 - * 1 | =Lk, 1-1/2" (40mm) UL L BED SLIDE PLATE (27)
8 20209 * [ x| 2 | ZLRIEA BED SLIDE PLATE SPRING
9 10597 * | % [ 4 [ZELREFAL SCREW 1/8X40 L=3.3
10 20211 * | % 1T [BLREVEY FEED REGULATING STUD
11 20213 * | 1 | #LARE2RTYDT REGULATING STUD SPRING
12 20215 * | ok [ O VAT % PACKING
13 20210 * | 1 |#|LARE LA REGULATING STUD SOCKET
14 15055 * | % 2 |#WLRE2VLALE SCREW 11/64X32 L=9
15 10674 * | % 1 [BLR2VEVIEEY PUSH BUTTON CLIP
16 20215 * | ok T | BLRZ Ny FD PACKING
17| 20216 | x| x| 1 [WLRESD Y- WASHER
18 15055 * | % 2 [BLARE Dy v—Ik SCREW 11/64X32 L=9
19 4220 * | 1 | E=—JLia T Z (2) 0IL PIPE HOLDER (B)
20 8040 * | % 1 | EZ—)Lbi\Aa THZ1E SCREW 9/64X40 L=8.0
21 20168 * | % 1 | E=—JLs3q 7 () 750L VINYL TUBE (THIN) (3) 3X5 L=750
22 20165 * | * 1 | E=—JLa Tz (3) VINYL TUBE GUIDE (3)
23 8040 * | 1 | EZ—bi\a TR 1E SCREW 9/64X40 L=8.0
24 20166 * | % 1 | EZ—JLsx4 F(1) 500L VINYL TUBE (THICK) (1) 5X7 L=500
25 20167 * | % 1 | EZ—JLsq F(2) 370L VINYL TUBE (THICK) (2) 5X7 L=370
26 20415 * | % 1 | E=—JL/84 F(5) 170L VINYL TUBE (THICK) (5) 5X7 L=170
27 20414 * | 1 | EZ—JL/R4 TF(4) 100L VINYL TUBE (THICK) (4) 5X7 L=100
28 20406 * | ok 1| #&m/SA T OIL BRASS TUBE (LONG)
29 12421 * | 1 | #&h/81 T1E SCREW 11/64X32 L=4
30 20411 * | * (It P AR S OIL STOPPER PACKING
31 20410 * | ok 1 [ m#Ez OIL STOPPER
32 6341 * | ok 1 [m#EALE SCREW 3/16X32 L=6.5
33 20403-A | * | * 1| #&EF v — (K) OIL PUMP GEAR (LARGE)
34 13085 * | % 2 | #AHRF¥vy—Ib SCREW 13/64X32 L=4.3
35 20404-A | * | * 1| #&EFvr— ) OIL PUMP GEAR (SMALL)
36 13085 * [ x| 2 |#EFv—LE SCREW 13/64X32 L=4.3
37 20394 * | x 1| #BAR Y TRIK OIL PUMP MAIN BODY
38 20409 * | * 1 [#RRTOy o v— WASHER
39 20408 * | ok 1| #&RAR S TR OIL PUMP ROTOR
40 6604 * [ x| 3 | ¥R TARAKLE SCREW 9/64X40 L=12
41 20397 * | ok 1 | RTat OIL PUMP GOVER
42 20412 * | * 1| #&mAR > TERER OIL CONTROLLING PLATE
43 20407 * | ok 1| ¥R T A1k SCREW 9/64X40 L=15
44 20398 * | % 1T | RoyTTa08— OIL PUMP FILTER
45 20399 * | ok 1T [RoTIT1L2—# OIL PUMP FILTER FRAME
46 20407 * % 3 |#&mAR TS5k SCREW 9/64X40 L=15
47 20405 * | x| 3 [#&iEH/NA T (F) OIL BRASS TUBE (SHORT)
48 20402 * [ x| 3 |fEBIU LY PACKING
49 20401 * | * [ 3 | /X4 THL SCREW PF1/8
20 20424 * | ox 2 |fEERYTRE Y ML+ BED SUPPORTING BOLT
51 20400 * | % 1 |4 TRILE— VINYL TUBE CONNECTOR
52 20432 * | % 1 | XAREARL HINGE SCREW 13/64X32
53 10703 * | % 1 | XARBERLDy o v— WASHER
54 20430 * | * 1 | #BRTRETL—+ OIL PUMP GUARD
55 20431 * | 1 | XA GUARD SUPPORTING PLATE
56 8040 * [ x| 4 | #ERVTRETL—HLE SCREW 9/64X40 L=8.0
57 20426 * | 1 | BFEEH/N— DUST PROTECTING COVER
58 20427 * | *x 1 | BFEAN—HZIR FIXING PLATE
59 8044 * | x| 3 |HEAN—HAIRL SCREW 1/8X44 L=6.0
60 30625 * | % 1 | EZ—LbiNa TR Z 4) CLAMP
61 30025 * | % T [EZ—ILA THRZ ATy v— WASHER 3.5
62 8040 * | % 1 | E=Z—Lba Tz 1E SCREW 9/64X40 L=8.0
63 30025 * | 1T |EZ=LRA TRZET Y v — WASHER 3.5




T, TEYERF
BED SHAFT, FEED DRIVING group

2/?{ 19\{18
g% 17




e, TiXYER
BED SHAFT, FEED DRIVING group

[ee]

xn 0 2| YI|E4

BEES| ¢ | 1A% 0% DESCRIPTION
No | PARTS No ~ $ QTyY
1 10765 * * 2 [ EVUEBAZILIE SCREW 1/4X32 L=11
2 20252 * * 1 FE Y ERA A )L (B FEED DRIVING SHAFT BUSHING (FRONT)
3 20253 * * 1 FEYERA AL (18) FEED DRIVING SHAFT BUSHING (REAR)
4 20251 * * 1 PN ] FEED DRIVING ROCK SHAFT
5 20254 * * 2 | EYEHHS— FEED DRIVING ROCK SHAFT COLLAR
6 13033 * * 4 [ZEVYERAHS—1E SCREW 13/64X32 L=5
7 20258 * * 1 EVEats FEED DRIVING ROCK FRAME
8 10765 * * 2 | &Y EHIE SCREW 1/4X32 L=11
9 20259 * * 1 EYEEE FEED BAR HINGE PIN
10 20261 * * 1 EYtrEEHS— COLLAR
11 12421 * * 1 EzYtE#EHS—IE SCREW 11/64X32 L=4
12 20260 * * 1 &Y T EERS OILING WICK 6X6 L=200L
13 20417 * * 1 * Y 1ELETESE RS OILING WICK 6X6 L=400L
14 20265 * * 1 ZE=YLE FEED BAR
15 11176 * * 2 |ZFEYLEHEIE SCREW 7/32X32 L=5.5
16 11176 * * 1 FEYETEEFEE IR SCREW 7/32X32 L=5.5
17 20266 * * 1 EYELEs FEED DOG SHANK
18 20271 * * 1 ZEYHELTERAGRL SCREW 3. 4X36 L=11
19 20272 * * 1 ZYHELTERAGSR LY + NUT 3. 4X36
20 13235 * * 1 FEYELEELETY S v — WASHER
21 13078 * * 1 EYELtE1E SCREW 7/32X32 L=11
22 20268 |-8, MODEL| 1 &% L) (-8%Y) FEED DOG (TYPE 8)
22 21109 |-7, MODEL| 1 &Y (-73Y) FEED DOG (TYPE 7)
23 20276 * * 2 |ZFEYHLE SCREW 3/16X30 L=7
24 20273 * - 1 FEYEIL—TZT LOOP DEFLECTOR
24 20505 - * 2 | FEYEIL—TZT LOOP DEFLECTOR
25 10597 * - 2 | ZFYSEIL—T=ZIF1E SCREW 1/8X40 L=3.3
25 20506 - * 4 | ZEYEIL—TZIF1E SCREW 2. 25X48 L=4.2
26 20278 * * 1 *EYtTEERE FEED LIFTING LINK
27 20279 * * 2 | EYLTEEFKEEY HINGE PIN
28 20254 * * 1 T&EY ET#HT— COLLAR
29 13033 * * 4 | FTEYLTEAAHS—1E SCREW 13/64X32 L=5
30 20282 * * 1 TEY ETEA 2L (R) FEED LIFTING ROCK SHAFT BUSHING (LONG)
31 10765 * * 1 TEYETE#A2I)LIE SCREW 1/4X32 L=11
32 20254 * * 1 T&EYET#HT— COLLAR
33 20281 * * 1 *E Y ETEER FEED LIFTING CRANK
34 10581 * * 1 FEYETEEFEE I SCREW 7/32X32 L=7
35 10612 * * 1 *E Y ETE#EEFER L SCREW 1/4X32 L=10.5
36 20336 * * 1 BHE£1EOH E RING
38 20320 * * 1 IL—iN\—H LEE THROW-QUT SAFETY LATCH
39 20321 * * 1 BEXTYLYT THROW-OUT SAFETY LATCH SPRING
40 20322 * * 1 WHEXT)TF BRACKET
4 6031-01 * * 2 | #ERXTYUoFIE SCREW 11/64X40 L=9
42 20280 * * 1 T&EY ETE FEED LIFTING ROCK SHAFT
43 20283 * * 1 TZEY ETFERE FEED LIFTING ROCK SHAFT CRANK
44 11073 * * 2 TEY ETEERHARLC SCREW 11/64X32 L=11
45 20284 * * 1 TEY ETFERKE L HINGE STUD
46 8105 * * 1 TEYETFERKE R LT Y + NUT 9/32X28
47 13031 * * 1 TEY ETFESSIE SCREW 13/64X32 L=4.7
48 20253 * * 1 TEY ETEA 2L (5E) FEED LIFTING ROCK SHAFT BUSHING (SHORT)
49 10765 * * 1 TEY ETE#A2I)LIE SCREW 1/4X32 L=11
50 20285 * * 1 TEYETAHALOYF FEED LIFTING CONNECTION
51 20237 * * 1 TEHRTA 2L BED SHAFT BUSHING (FRONT)
52 10566 * * 1 TEhA A2 )LIE SCREW 1/4X32 L=5.5
53 20236 * * 1 T#h BED SHAFT
54 20067 * * 1 TEhH O L OIL PACKING
55 20239 * * 1 FTRILET—1)— BED SHAFT CONNECTION BELT PULLEY
56 10574 * * 1 TJ=)=0y PULLEY SPRING FLANGE
57 10612 * * 2 FTRILET—1)—1k SCREW 1/4X32 L=10.5
58 20238 * * 1 TE#HRT7Y T hS5— COLLAR
59 10566 * * 2 TE#AR7Y 5 h5—1k SCREW 1/4X32 L=5.5
60 11031 * * 1 TERT YT BED SHAFT BALL BEARING
61 20218 * * 1 RNy K95y F2R4E RUBBER PLUG
62 20170 * * 1 F7—LTLEE ) RUBBER PLUG (A)
63 20257 * * 1 T&EYEBFE FEED DRIVING ROCK SHAFT CRANK
64 11073 * * 2 TEYERFEHELL SCREW 11/64X32 L=11
65 13085 * * 1 TEYEEFILERBLE SCREW 13/64X32 L=4.3
66 20256 * * 1 TEYOy FEARL STUD SCREW 9/32X28
67 8105 * * 1 TEYOY FEERLF Y + NUT 9/32X28
68 20255 * * 1 TEYOy K FEED DRIVING CONNECTION
69 20073 * * 1 FTEYOY FR7YLY NEEDLE BEARING
70 20244 * * 1 TEY HL FEED DRIVING CAM W/PIN
A 11095 * * 1 H LA R ECCENTRIC FRICTION GIB
72 2067 * * 2 H LGRS HRROHR L SCREW 11/64X40 L=6
73 11097 * * 2 | EYALEESAFT— SCREW PACKING (BRASS)
74 11096 * * 2 H LEFAEHRIE SCREW 3/16X40 L=11
75 20075 * * 1 T&EYHLEE FEED DRIVING FLANGE
76 20245 * * 1 BEHL(T) ADJUSTING DISC (LOWER)
77 11099 * * 1 BLYVORTYVYG ADJUSTING DISC SPRING
78 11100 * * 1 wmLY Y SPRING PRESSER COLLAR
79 10566 * * 2 LY VTR SCREW 1/4X32 L=5.5
80 11093 * * 1 FEYHLETEIEWN SCREW 3/16X32 L=10.5
81 11094 * * 1 EYAHLEEIEB) SCREW 3/16X32 L=10.5
82 20413 * * 1 EZ—JL/\4 T Z (1) VINYL TUBE GUARD (1)
83 11142 * * 1 NATHZN) Ty vy— WASHER
84 6025 * * 1 N4 THZ (1) 1k SCREW 11/64X40 L=12
85 10634 * * 1 FEYAIAEY FEED DRIVING CAM PIN
86 10628 * * 1 B Y EHIE SCREW 1/4X32 L=12
87 202440 * * 1 TEYHL, EFYHLETEGEE FEED DRIVING CAM COMPLETE

_‘IO_




IV—iN—_ REIEER&R
LOOPER,SPREADER group

4\‘ 40 31 30\

R \
13, 201
sty W
—

E@/,‘




I—— K5I EHER%R

LOOPER,SPREADER group

I 0 1= ) =¥
BEES| 7| L |AH L DESCRIPTION
No [PARTS No| ~ | & [QTY
1 13085 * [ x| 2 [ZYETHLLE SCREW 13/64X32 L=4.3
2 20286 * | 1 [EYETFHL FEED LIFTING ECCENTRIC
3 20323 * | * T | == Fh LHN— LOOPER ECCENTRIC COVER
4 12418 * | * T | == ALh/N—1k SCREW 13/64X32 L=9
5 20313 * | % 1 [ —R—=HL LOOPER ECCENTRIC
6 20314 * | ok [ 2 | JLb——H LA L SCREW 11/64X32 L=8.5
1 10639 * | * 1 [—R—=hLit SCREW  1/4X32 L=8.0
8 10726 * | * 1 [ ——h Lk OIL WICK 6X6 L=30
9 11068 * | ok T | W—R—=hLF4F— LINER
10 20316-A | * | * T | —R—EREAT YT LOOPER NEEDLE BEARING
11 20315 * | * 1 [ —R—E#E R LOOPER DRIVING CONNECTION (A)
12 20317 * | * 1 [ L—R—EHBEY HINGE PIN
13 20420 * | % 1| #amERR L OIL TUBE GONNECTOR
14 20310 * | 1T [ Jb——8hA 5L () LOOPER SHAFT BUSHING (RIGHT)
15 23637 * | * 1 [ J—s3—8&H1k (B) SCREW 1/4X28 L=7.5
16 10639 * | * 1 | JLb—s8—HEhik (A SCREW 1/4X32 L=8.0
17 20318 * | ok 1 [ —R—E#EB) LOOPER DRIVING CONNECTION (B)
18 10754 * | 1| L—/R—3&E#E (B) 4 L (K) SCREW 6. 75X24 L=16
19 6604 * | * 1| W—/R—&E#E (B) #4a L (D) SCREW 9/64X40 L=12
20 20301C T2 % |IL—s3—(#) LOOPER COMPLETE
21 20301 112 % |JLb—sX— LOOPER
22 20303 T 2] * [L—nR—8§F NEEDLE GUARD
23 20304 112 % [JL—n—8tF21k0 L SCREW
24 20305 11 2] * | L—n—8ZRHOHL SET SGREW
25 20307 1] - 1T [ —n—% LOOPER HOLDER
26 20302 2 14| x [JL—s—1k SCREW NO. 4-48UNF L=7.5
217 20306 * | * 1 [——%1t SCREW 13/64X32 L=14
28 20308 * | * 1 [—n—x& LOOPER CARRIER
29 20309 * | ok 1T [ Jb—s—HEh LOOPER CARRIER SHAFT
30 20312 * | x 1 | BEHR LOOPER CARRIER SHAFT BUSHING POSITION PLATE
31 8089 * | x| 2 |EEMHRL SCREW 3/16X32 L=11
32 20311 * | * T J—R—8h 4 2 )L (K) LOOPER CARRIER SHAFT BUSHING (LEFT)
33 10766 * | ok 1 | Jb—s3—#hik (B) SCREW 1/4X32 L=7.0
34 10639 * | 1 [ J—sX—8hik (A) SCREW 1/4X32 L=8.0
35 20325 * | * T [ I—R—=gz &AL LOOPER RACK ROD LEVER
36 20327 * | ok T [RbyTEZRL LOCKING PIN
37 20326 * | ok 1T |ARSRXAMEY PROTECTOR PIN
38 50230 * | ok 1T |ARSRMEVLE SCREW 3/16X32 L=5
39 20329 * | * T | FA4YLRTY VYT COIL SPRING
40 20328 * | ok T | RTYTZIR SUPPORTING PLATE
41 13330-4B | * | * 1 [RTUTZRIE SCREW 11/64X40 L=9
42 20228 * | x 1 [Ry FIL—/IR—%ER LOOPER THREAD GUIDE
43 16287 * | ox T [ Ry FIL—N—RERNLES WASHER
44 12418 * | *x T | Ny FIL—N—%REHNL SCREW 13/64X32 L=9
45 20254 * [ x| 2 | FTAXF@MAS— SPREADER DRIVING ROCK SHAFT COLLAR
46 13033 * | k| 4 | TARAXF#@MAHS—IE SCREW 13/64X32 L=5
47 20252 * | * 1| FAXRE A 2L (A) SPREADER DRIVING ROCK SHAFT BUSHING (A)
48 10766 * | * 1 | TARME#AZ)LIE SCREW 1/4X32 L=7.0
49 20349 * | ok 1| FAXM SPREADER DRIVING ROCK SHAFT
50 20352 * | ok 1T [YaqdrrEVRL SCREW STUD
51 8105 * | * 1T |YaqrvrEvRLTY b NUT
52 20355 * | ok T | RElECaqAVb-R71) NEEDLE BEARING
53 20354 * | ok T | R3lETaq0b SPREADER DRIVING GONNECTION W/SCREW
54 20353 * | * 1T [PaqdrbR—L SPREADER DRIVING CONNECTION BALL BEARINC
55 20240 * | * 1T [&RElEHL SPREADER DRIVING ECCENTRIC
56 10581 * [ | 2 | REIEHLIE SCREW 7/32X32 L=7
57 20243 * | k| 2 |AmIVY THRUST WASHER
58 20242 * | * 1 | R3lEDLDF— COLLAR
99 10581 * | k| 2 | REIEHLHT—LE SCREW 7/32X32 L=7
60 20356 * | ok 1| RElEESE SPREADER DRIVING CRANK
61 11953 * [ x| 2 | REIEIEEIEL®B) SCREW 7/32X32 L=5.5
62 20350 * | * 1| FARXT#E A 2)L(B) SPREADER DRIVING ROCK SHAFT BUSHING (B)
63 10766 * | * T [ FAREA2)LIE SCREW 1/4X32 L=1.0
64 20348 * | * 1| ReIEEHEEY SPREADER DRIVING PIN
65 20347 * | ok 1| K5l =EHE SPREADER DRIVING
66 2067 * | * 1 [ RElE&EHFLE (R) SET SCREW 11/64X40 L=6
67 8042 * | * 1 [ RElEEHFLE (R SCREW 11/64X40 L=5
68 20346 * [k | 2 | REISEWAZIL SPREADER BAR BUSHING
69 20345 * | ok 1| %5l=H SPREADER BAR
10 20344 * | * 1 | &RslEE SPREADER HOLDER
n 11176 * [ | 2 | REIELAILE SCREW 7/32X32 L=5.5
12 20341 * | - 1| &5lE (T E) SPREADER COMPLETE
13 10561 * | % 1 | &5l&FL SCREW  11/64X32
14 20351 * | * 1| FAXHE LOOPER THREAD TAKE-UP ROD
75 12740 * | * 1| FAXRMLE SCREW 11/64X32 L=8
16 20227 * | * T [ FTREXK) LOOPER THREAD GUIDE (LARGE)
71 16287 * | ok 1| FHaE (K) LEE WASHER
18 12418 * | * 1T | FAE X)L SCREW 13/64X32 L=9
79 38014 11 2] * | FTRAFRE LOOPER THREAD TENSION THREAD GUIDE
80 20223C 11 2| * | FRHAFGED) LOOPER TENSION COMP.
81 20223 112 % | TREAFHE LOOPER THREAD TENSION STUD
82 20224 2|1 4| x | FTARIAFD LOOPER THREAD TENSION DISC
83 | 20226-02 [ 1 | 2| * |B@BEXTYI(F) LOOPER THREAD TENSION SPRING
84 20225 T2 * |FRAFFYEH LOOPER THREAD TENSION THUMB NUT
85 20221 * |k 1| FAR&E(F) LOOPER THREAD GUIDE
86 20222 * | 1| FRARIEES WASHER
87 6025 * | * 1| FRA8 (T ILE SCREW 11/64X40 L=12
88 13085 * | x| 2 [ TREXR BER LU SCREW 13/64X32 L=4.3
89 20357 * | % 1 | REIE=HEEEIEOA) SCREW 7/32X32 L=6
90 20354C [ * | = LI I = B O N G ) SPREADER DRIVING CONNECTION COMPLETE

_12_




HZF. REFEE
OIL TANK, KNEELIFTER group

_13_



M., RETREIR
OIL

TANK, KNEE LIFTER group

moms | o | | 2%
i R e B4 DESCRIPTION

No | PARTS No ~ 'NT QTY

1 6055 * [ % 4 | 1E€T NAIL

2 20429 *x | % 4 |BEFZTI )L+ RUBBER CUSHION FOR BED

3 20388 * [ % 1 HZARAEE B) OIL TANK CLASP (B)

4 20389 *x | * 1 HZARAEE (C) OIL TANK CLASP (C)

5 4139 * | % 4 | HmZRAEEIE SCREW M5X0.8 L=7.5

6 20384 * | * 2 |m=z OIL TANK PLUG SCREW

7 20385 * | ok 2 | Bz YEXFY PACKING

8 4139 *x | * 8 |imMEARAKEEIE SCREW M5X0.8 L=7.5

9 20387 * [ *x 2 | HARAREEE N OIL TANK CLASP (A)

10 20386 *x | * 1 SHSZARIK OIL TANK

11 20390-01 | * | =* 1 H AR~ OIL TANK GASKET (1) REAR

12 20391 * | % 1 H R VAR A=~ OIL FILTER

13 20369 * [ % 1 | B2 GUIDE PLATE

15 18417 O 3 | REFEZIRILET Yy y—1ER L SCREW 4. 5X32 L=8

16 20377 * [ % 1 BREITBEAR b wiN— KNEE LIFTER LEVER STOPPER

18 20370 *x | * 1 BRLRXTY T KNEE LIFTER LEVER SPRING

19 20367 * | ok 1 BEEk4a C SCREW 3/8X28

20 20371 * | % 1 O—7J5|l&% KNEE LIFTER LIFTING TRIGGER

21 4011 * | ok 1 O—J5|Ef1k SCREW M6X1 L=10.5

22 20366 * | % 1 Rk R KNEE LIFTER LEVER

23 37313 * [ % 1 R _E (Tt SCREW 5/16X18UNC L=16

24 20368 *x | * 1 BRYTH KNEE LIFTER ROD

217 37318C * | ok 1 BRYTRERUD KNEE LIFTER PAD

28 20375 * | % 1 O—>—EKRhLC SCREW M8X1. 25

29 20372 * | ok 1 A—5— PULLEY

30 20373 * | % 1 O—>—h3— COLLAR

31 20374 * | % 1 A—S5—Ah/\— PULLEY COVER

32 20376 * | % 1 EBRLC-F-vbhk NUT

33 20188 * [ % 1 JA4v¥—O—7 KNEE LIFTER PULL WIRE

34 20390-02 | * | * 1 e AR A=~ OIL TANK GASKET (2) LEFT

35 20390-03 | * | =* 1 H AR~ OIL TANK GASKET (3) RIGHT

LD-FLIZI&. No. 13~33[FAFE,

Remarks:Parts fig No.13 to 33 are not used for LD-FL

- 14 -




~N)L kH— FER

BELT GUARD

a = =
NO. Piﬂi;'??r?b, QT’\‘( (¥4 DESCRIPTION
1 |20440C 1 [NLMA—K($8) BELT GUARD COMPLETE
2 120440 1 | NILRAH—F&K BELT GUARD BODY
3 20441 1 [RILEH— SIDE BELT COVER
4 (20440-01 1 |#EBIRILE D AA— AUXILIARY BELT COVER
5 120276 2 [N A—FiEHRL SCREW 3/16X30 L=7
6 110650 1 [NILbA—=F1E®HRL(TF) SCREW 3.4X36 L=6
7 16339 3 |[HANILRhSA—1EHRL SCREW 1/8X44 L=4
8 (11830 1 [FEBA LR H/A—1EHRL SCREW 9/64X40
9 [15081 2 |#@BhRILEhA—=KRRAL WOOD SCREW
10 {16287 2 |#EBIR LA —=KB LTy v — WASHER

_‘]5_




BEMZ LI (-FL)
FOOT AIR LIFTER (MODLE LD-FL)

No. PARTS No. QTY ES DESCRIPTION
1 22091 2 FLOY VA —E T4k CYLINDER BRAKET FL
2 22092 1 FLEHE R LINK PLATE FL
3 22093 1 FLZWWF+voIL KNUCKLE FL
4 22094 1 FLL7— o5 — AIR CYLINDER FL
5 28031 1 ZFvoinik BOLT,SOCKET M6 x 1 L=14
6 28076 12 YR =Rt BOLT.SOCKET M6x1 L=18
7 30715 1 ZWFvoILEy COUPLING PIN
8 4839 2 1E&HER E-4 RETAINING RING E—4
9 70567 2 I7—#F AIR JOINT (ELBOW)

_16_




it /& B %
ACCESSORIES

BEO

15 17

for puller model (—R)
F—5—ft&Ez 2 (R

_‘]7_




1+ & am B 1%

ACCESSORIES
o
3 2 = [ee) c|\' 2 3
WEES \T) .| AR R DESCRIPTION

No | PARTS No ~ Rl QTY

1 6055 [*x[x[ 4 | &T NAIL

2 11886 | *|*x[ 2 EVORIFT/N— MACHINE HINGE CONNECTION CUSHION
3 11170 | *| x| 4 S S5k ~Y SCREW 5/16X28

4 [ 11169-A |x|*| 2 TovEVD MACHINE HINGE CONNECTION
5 20332 || 1 NAL 2T (2. 4mm) WRENCH  ( 2. 4mm )

6 20333 [ *|*]| 1 ANALYFA.27mm) WRENCH  ( 1.27 mm )

1 19462 | *|*| 1 AHRLF 10X DOUBLE HEAD WRENCH 10X11
8 11196 | *|*| 1 Evty bk TWEEZERS

9 25649C | k([ x| 1 IR AT I=¢ | SCREW DRIVER COMPLETE

12| 8132-A |*|*| 1 | H@ER ACCESSORIES PACK

13 N0522 |=|- 3 | & DVX59  #22 NEEDLE DVX59 #22
14 8124 | *([x[ 1 SUUhN— VINYL COVER (LARGE)

15 11193 [*|*| 1 | @K OIL

16 35254 |- 1 RITEY k THREAD UNWINDER COMP.

16 | 416076-N | —|*| 1 RITEY ~Q2KERA) THREAD UNWINDER COMP.

17 8125 | *|*| 1 mEL OILER

18 19457 | *|*| 1 REIESEEISLELF 2. 5mm WRENCH (2. 5mm )

19 6052 |*|*| 4 | DB4LC WOOD SCREW 5.8 X 25

20 171 | %[ x| 2 Ero% BED HINGE BASE

21 11169 | *|*[ 2 e BED HINGE

22 19458 | *|*| 1 NA L 2F (3. 0mm) WRENCH (3. Omm )

- 18 -




HRAMBREUVT — V& &
SPECIFIC PARTS, GAUGE PARTS

LD-7

_19_



ERBER VT —

U Ehah

SPECIFIC PARTS, GAUGE PARTS

LD-7
0 0 = =
i 24 DESCRIPTION
No |PARTS No | = |ary
T 2132 | * [ 1 5B NEEDLE BAR ROCK FRAVE
2| 21101 | x| 1 |LEmmies4+— ARM SHAFT OIL PACKING
3| omo1 | x |1 |EmiEzd PRESSER FOOT
4|l 21104 | x| 1 [mze@haL SCREW 11/64X40 L=7.5
5| 21108 | = | 1 &R THROAT PLATE
6| 21109 | = |1 %y FEED DOG
7| 20505 | x |1 |[2uEL—T= LOOP DEFLECTOR
8| 20506 | x |2 [#UsmL—TZiHal SCREW 2. 25X48 L=4. 2
o 23845-03 | * | 1 |54vH—H=F FINGER GUARD
10| 12300 | * | 1|74 H—F—Frit SCREW 11/64X40 L=18
1] 12 | x| 2 [ 4o H—A—FT v e— FINGER GUARD WASHER
12| 20196 | * | 1|74 H—F—rHS= FINGER GUARD COLLAR
13] 10652 | *x | 1|54 H—F—KF Yk NUT 11/64X40
LD-8-CS
=
¥n 2 = x| =
S -1 e % DESCRIPTION
Ol =
No [PARTS No |cb|2|QTY
5E
T 20075A [*[*| T [5FR THROAT PLATE
2| 20269 |*|-| 1|y FEED DOG
2| 20270 |-|x| 1 |EYsE—rgEOE) FEED DOG (FOR NOTE BOOK)
3| 20116 |x|-| 1 |himx VIBRATING PRESSER FOOT
3| 20117 |-| x| 1 |hiEE (U — reEOE) VIBRATING PRESSER FOOT (FOR NOTE BOOK)
4| 20443 |x|x| 1 |BEEFHLLE) ADJUSTING DISK (UPPER)
5| 20444 |x|x| 1 |EEEHLE) ADJUSTING DISK (LOWER)
71 270770 [ *| %] 1 == LOOPER COMPLETE
LD-27 - -28
NO. 1 2 3 4 5 6 i 8 9 10
NEEDLE GAUGE | EtHE L& | &H4E gk | SMREX | R [WAEE)| REIEF |- #HR | EYE
LIFTING |VIBRATING |PRESSER
inch| mn | Nock e [VEEDLE B4R |N-"DLE  [PRESSER [PRESSER  |FoT  [SPREADER [LOPtr  [THRORT - Ieee pog
FOOT  |FOOT  |COMPLETE
[ 7/A[ 6.4 21732 | 20500 | 20612 = — | 21205C | 20632 | 20612 | 20552 | 20532
S|s/16] 7.9 | 21132 | 20500 | 20513 - - | 21206 | 20633 | 20613 | 20553 | 20533
&(3/8|9.5| 21132 | 20500 | 20514 - - | 20107¢ | 20634 | 20614 | 20554 | 20534
1/2 [ 12.7] 21132 | 20500 | 20515 - - | 21209¢ | 20635 | 20615 | 20555 | 20535
[ /4 6.4 20100 | 20500 | 20512 | 20592 | 20672 = 20632 | 20612 | 20552 | 20532
&|5/16] 7.9 | 20100 | 20500 | 20513 | 20593 | 20573 - 20633 | 20613 | 20553 | 20533
S13/8| 95| 20100 | 20500 | 20514 | 20564 | 20574 - 20634 | 20614 | 20554 | 20534
1/2 [ 12.7] 20100 | 20500 | 20515 | 20595 | 20575 - 20635 | 20615 | 20555 | 20535
NO. 11 12 13 14 15
NEEDLE GAUGE | T A Y H—H—F [TA o H—H—KFI A—FTviv— A—FHZ— A—FFvk
inch| mm FINGER GUARD FINGER GUARD SCREW | FINGER GUARD WASHER |FINGER GUARD COLLAR| FINGER GUARD NUT
/4164 7384503 72390 17142 20796 70652
S [5/16( 7.9 2384503 12390 11142 20196 10652
S13/8]095 2384503 12390 11142 20196 10652
1/2 | 12.7 23845-03 12390 11142 20196 10652
1741 6.4 20504-04 20195 11142 20196 201706
& |5/16] 7.9 20504-04 20195 11142 20196 201706
S13/8]095 20504-04 20195 11142 20196 201706
1/2 [12.7 20504-01 20195 11142 20196 201706

20 -




T7—5>—BE% R)
PULLER MECHANISM (MODLE LD-R)

21114 %’

21118

21110

21138
/ @) 21138
10566 | 21140 < ]21140

21138
10566
11486 15909-10
21154 710528 o —ab
10566 .. 21153 71054 71060 ] \ ,
i ! =
1786

21175
gl

Fai Vg A O S

5]
10561

& — j0650— 3

11100 11089 20245

- 21 -













Aa—3I AR

T273-0018 FEE MG RET2-13-6
TEL: 047-420-3561, IPE&EEE:050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co jp

(EREZX)

SEIKO SEWING MACHINE CO., LTD.

2—-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./

Parts No. PB34303 (0318)

Rev. 1.5



